SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 12 / 5MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
20 der 20 dBm
-30 dbm -30 dBm
-40 dBm —= -40 dBm -
. - e S MU AR J—y ey e N———
P ) P -t
-50 derr J -50 dBm J
- S ke
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.02901 MHz -56.06 dBm -43.06 dB 30.000 MHz 690.000 MHz 100.000 kHz 621.03022 MHz -56.04 dBm -43.04 dB
725,000 MHz 1.000 GHz 100.000 kHz 979.47873 MHz -55,34 dBm -42,34 dB 725,000 MHz 1,000 GHz 100.000 kHz 9B6.17751 MHz -55.29 dBm -42,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51687 GHz -44.76 dBm -31.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49338 GHz -44.63 dBm -31.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -40.08 dBm -27.08 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -39,95 dBm -26.95 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37566 GHz -41.22 dBm -28.22 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69858 GHz -41,47 dém -28.47 d&
_— —_—
il . il o
L JL ) L L J
D 2 00:00:2

Highest Channel / QPSK

Date:

Spec n n‘:_?
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dem —
" e gty - R
50 dem—r-
SRR
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 624.87993 MHz -55.31 dBm -42.31 dB
725.000 MHz 1,000 GHz 100.000 kHz 893.64434 MHz -55.53 dem -42.53 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52437 GHz -44.71 dBm -31.71.dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92776 GHz -40,02 dBém -27.02 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37216 GHz -41.55 dBm -28.55 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 12/ 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 ddne_SPURIOUS |INE aBS paks 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
Uy SR PR , N R use MY PSS
-50 derr R -50 UBH‘I
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 618.33043 MHz -57.16 dBm -44.16 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.92501 MHz -51.69 dBm -38.69 dB
725,000 MHz 1.000 GHz 100.000 kHz 947.33458 MHz -56.46 dBm -43,46 dB 725,000 MHz 1.000 GHz 100.000 kHz 802.54454 MHz -56.65 dBm -43,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97526 GHz -46.00 dBm -33.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95676 GHz -45.87 dBm -32.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90976 GHz -41.23 dBm -28.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.08925 GHz -41.24 dBm -28.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71007 GHz -41.68 dBm -28.68 db 7.000 GHz 9,000 GHz 1.000 MHz 8.01477 GHz -41,56 dBm -28.56 dB
_— _—
)i o )i o
L JL ) L L J
D 14 15:00:1
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
) paurn e SR
-50 dem =
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 615.928061 MHz -57.14 dBm -44.14 dB
725.000 MHz 1.000 GHz 100.000 kHz 959,33239 MHz -56.64 dem -43.64 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.93577 GHz -45.91 dbm -32.91 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.87539 GHz -41,38 dBm -28.38 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73557 GHz -41.68 dBm -28.68 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1913

Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
35 Normal Voltage 0.0006
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0019 PASS
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0052
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.30 6.17 6.29 - PASS
TEL : 886-3-327-3456 Page Number 1 A7-1 of 17

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 13 / 10MHz / QPSK LTE Band 13 / 10MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Ref Level 30.00 cbm  Offset 11,50 db Ref Level 30.00 cbm  Offset 11,50 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
S |
o, e 0. et
0.0 . 0.0 .
% £
5
1E-03 ‘\‘ = 1E-03 \
i N
| . \
1E-04 = 1E-04 ‘\
1E - 1E- } -
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 21.97 dBm 27.71 dBm 5.75 d8 2.43 dB 4.38 dB 5.30 dB 5.62 dB Trace 1 20.932 dBm 27.90 dBm 6.98 dB 3.07 d8 5.01 d8 6.17 dB 6.78 dB
Marker Marker
JL )| AEREeE e JL ] CRERREE I

LTE Band 13 / 10MHz / 64QAM

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 11,50 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
0.0 .
1E-03 e
1E-04 v
a1
\
1E- 4 -
CF 782.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 |
Trace 1 [ 20,04 dem 27,57 dem 7.52 da .13 d8 513 dB 5.29 0B .04 08
Marker
| BERREEE ]

TEL : 886-3-327-3456 Page Number 1 A7-2 of 17
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.99 4.94 9.75 9.65 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.83 - 10.00 - - - - -
1 A7-3 of 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.73 dBm) ™M1[1] 14.70 dBm)
783.00900 MH?Z| 781.59000 MHz
20 i1t 26.00 dB 20 T ndB 26.00 dB
04 PP A N e B 4.995000000 MHZ| 0d el SN S v B it 4.945000000 MHZ|
I Q factor 156.8 i Q factor | 158.1
0 d L 0 d 4 4
N
-10 df -10 d J’
\ Ff
20 d . ; 20 d £
. A L] - /
0 AR v < W ER = sy iavas
-40 df
50 d -50 di
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783.008 MHz 14.73 dam nd8 down 4.995 MHz M1 L 7B1.50 MHz 14.70 dBm ndB_down 4,945 MRz
TL 1 779.522 MHz -11.37 dbm nd8 26.00 dB T1 L 779.532 MHz -11.28 dam nd8 26.00 dB
T2 1 784.517 MHz -11.58 dam Q factor 156.8 T2 1 7B4.47B MHz -11.23 dém Q factor 168.1
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.84 dBm) ™M1[1] 17.93 dBm)
781.5200 MHzZ| [ 781.9810 MHz
20 20
e P | B 26.00 dB ndB . 26.00 dB
104 R R -1 T 9.750000000 MHZz 104 ~ AT 9.650000000 MHZ|
7 Q factor 80.2 ] Q factor \ 81.0
04 / 04 il L
10 df -10 o + \"
i \ / \
20 d 4 20 d \
-~ —r i P N -
-30 a0 fa "
/ /
-40 d -40 d /
P e
50 d -50 di
&nd 60 d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 7B1.52 MHz 17.84 dam nd8 down 9.75 MHz M1 7B1.381 MHz 17.93 dBm ndB_down 9,65 MHZ
TL 1 777.205 MHz -8.57 dBm nd8 26.00 dB T1 L 777.205 MHz -8.13 dBm nd8 26.00 dB
T2 1 786.955 MHz -7.88 dBm Q factor 80.2 T2 1 7B6.BSS MHz -7.63 dBm Q factor 81.0
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.74 dBm) ™M1[1] 14.60 dBm)
782.92900 MH?Z| 783.0190 MHz
= 26.00 dB @ ¥ nde 26.00 dB
o o | .. 4.835000000 MHZ 04 e AL B 10.010000000 MHz
] K 161.9 7 Q factor 78.2
s | va )
o i I
-10 d - -10 de
!
20 d 4 20 d
| /
/ -30 - A
. > ¥
AP N Y A ) /
- -40 dr ra
e 7
50 d -50 di
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 782.920 MHz 13.74 dBm ndB_down 4.835 MHz M1 7B3.019 MHz 14.60 dBm ndB_down 10,01 MHz
TL 1 779.582 MHz -12.32 dbm nd8 26.00 dB T1 L 776.965 MHz -11.80 dbm nd8 26.00 dB
T2 1 784.428 MHz -12.10 dém Q factor 161.9 T2 1 7B6.975 MHz -11.20 d8m Q factor 78.2
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Occupied Bandwidth
Mode LTE Band 13 : 99%OBW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.47 4.50 8.99 9.00 - - - -
Mode LTE Band 13 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.45 - 9.02 - - - - -
Page Number 1 A7-5 of 17
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FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 13
Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.25 dBm) ™M1[1] 14.64 dBm)
763.801800 MHz 762.371000 MHz
20 M1 20 —
OccBr 'y 4.479552045 MHz R Occ B 4.504549545 MHZ
PY U EAVDY SO = % # I U
d ‘ | P I
° 7 Y 0 ]
/ \ /
-tod -10d i o
/ \ / |
204 20d + k
f~ LY AN / Y i
-an -30
o )\/-\, —-\.\/\,_J\jJ * AW APy
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 782.0 MHz 10001 pts Span 10.0 MHz CF 782.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7838816 MHz 15.25 dam ML 7B2.371 MHz 14,54 dam
T1 1 779.756224 MHz 9.47 dBm Oce Bw 4,479552045 MHz T1 L 779.748225 MHz 9.68 dBm Oce Bw 4.504549545 MHz
T2 1 784.235776 MHZ 9.33 dam T2 1 784.252775 MHz 8.79 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30dE SWT  127us @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1848 dBm) ™M1[1] 15.00 dBm)
- 11 9.45190 MHz 783.23590 MHZ]
AP By, o £.991100890 MHz Occ Bre 9.009099090 MHZ
A e e R | A AT A T2
10d
/ \ |
o d L
/ 1 N
/
10 i\
A
204 i ~ \
J e e
a0
-and d
ARy
50 d
-6 df -60 di
CF 782.0 MHz 10001 pts Span 20.0 MHz CF 782.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.4510 MHz 18.48 dam ML L 782.2350 MHz 15.80 dam
T1 1 777.52645 MHz 11.14 dBm Oce Bw £.99110089 MHz T1 L 777.50445 MHz 10.67 dBm Oce Bw 9.00909909 MHz
T2 1 786.51755 MHz 11.76 dam T2 1 786.51355 MHZ 10.49 dam
L )i ] (] i W

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.47 dBm 15.76 dBm)|
- 764.099800 MHz - 786.23160 MHZ]
4.452554745 MHz 9.023097690 MHZ
10d L, p o \ 104 ;
o / o /
/ ',4
-10 df -10 d
/‘ !
204 i 20d i
/
n J‘ - 0 e Ly -
gy I
40 df 40 de
| S
50 df 50 d
-6 df -60 di
CF 782.0 MHz 10001 pts Span 10.0 MHz CF 782.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.0938 MHz 13.47 dam ML L 786.2216 MHz 15.76 dam
T1 1 779.776222 MHz 7.40 dm Oce Bw 4.452554745 MHz T1 L 777.50045 MHz 10.11 cBm Oce Bw 9.02309769 MHz
T2 1 784.228777 MHz 8.17 dam T2 1 786.52355 MHZ 8.5 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A7-6 of 17
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Conducted Band Edge

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pectrur

(%]

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto FFT

Sp! m C%J

Ref Level 30.00 dBm Offset 11.60 dg Mode Auto FFT
SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbire—$BURIOUS | INE ARS i DAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm I‘ 10dBm ‘”
ode J\ | 0 dBm i%
40 dom - ’ ‘I -10 dem — J l
-20 dBm : -20 dem
I AN e ] i
SPURIOUS_LINE_ABS ‘t \\ “ “ | SPURIOUS_LINE_ABS_ |\ ; |
-40 dBm 1 L 40 dBm - ft
ST Al TS S Y W |
-50 dBm mmis -50 dBm o
s | Ny
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALim Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.33966 MHz -59.87 dém -24.87 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 770.18681 MHz -50.02 dBm -24.02 de
775.000 MHz 775.900 MHz 100.000 kHz 775.61723 MHz -46.65 dém -33.65 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.42662 MHz -47.85 dBm -34.85 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99395 MHz -50.31 dBm -37.31 d8 275.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz ~53.20 dbm -20.20 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.34865 MHz 20.98 dBm -9.02 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 20.80 dBm -9.20 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,09805 MHz -53.22 dém -40.22 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01553 MHz -48.68 dbm -35.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.77168 MHz -47.25 dBm -34.25 dB 785,100 MH= 793.000 MHz 100.000 kHz 790.98077 MHz 237.20 dbm _24.20 dB
793.000 MHz 806,000 MHz 6.250 kHz 798.55195 MHz -50.89 dém -24.89 dB 793.000 MHz 806.000 MHz 6.250 kHz 804,11039 MHz -50.84 dBm -24.84 dB
Y
Il j ) o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto FFT

Sp

Ref Level 3000 dém Offset 11.60 de
SGL Count 100/100

m

Mode Auto FFT

@1 AvgPwr (@1 tvgPwr
Limit §heck PARS Limit ¢heck
20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS R
10 dem 10 dém I
s ey
0de i il 0 dBm L
10 derm ] Jl } -10 dem - i !
-20 dBm f - -20 dBm ‘,‘ ,\-
e L L . ]l‘v
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
r . a ~
-40 dBm r’. T -40 dBm
-50 dBm -50 dém r-rf'/
oo i . |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.74226 MHz -59.30 dém -24.30 d& 763.000 MHz 775.000 MAz 6.250 kHz 774,26274 MHz -50.03 dbm -24.03 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89146 MHz -32.74 dém -19.74 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.72692 MHz -47.57 dbm -34.57 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96688 MHz -36.75 dBm -23.75 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.96149 MHz -51.88 dBm -38.88 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.34565 MHz 7.10 dBm -22.90 d& 776.000 MHz 788.000 MHz 100.000 kHz 784,75724 MHz 7.40 dBm -22.60 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.07418 MHz -45.58 dBm -32.58 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.09226 MHz -33.20 dBm -20.20 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -40.81 dBm -27.81 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10734 MHz ~28.03 dBm -15.03 dB
793.000 MHz 806.000 MHz 6.250 kHz 801.31818 MHz -59.78 dBm -24.78 dB 703.000 MHz 805,000 MHz 5.250 kHz 793.03247 MHz 5A.25 dbm -23.25 dB
Y
Il j ) o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.
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Report No. : FG4D1913

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
Spectrur v
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto FFT Ref Level 30,00 dgm  Offset 11.60 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -59.62 dém -24.62 dB 763.000 MHz 775.000 MAz 6.250 kHz 760.28771 MAz -59.73 dbm -24.73 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -46.28 deém -33.28 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.07687 MHz -47.92 dBm -34.92 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -49.87 dBm -36.87 dB 275.900 MHz 776.000 MHz 30.000 kHz 77504291 MHz 53.78 dBm 20,78 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 19.67 dém -10.33 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 19.66 dBm -10.34 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.09256 MHz -53.05 d&m -40.05 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -48.59 dBm -35.50 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788.39126 MHz -46.64 dbm -33.64 B 788,100 MHz 793,000 MHz 100,000 kHz 790,92203 MHz -40.12 dBm -27.12 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.92857 MHz -59.57 deém ~24.57 d8 793.000 MHz 806.000 MHz 6.250 kHz 802.50000 MHz -55.55 dbm -24.55 dB
Y
i [ i )
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MHz -59.28 dém -24.28 dB 763.000 MHz 775.000 MAz 6.250 kHz 774.70021 WAz -50.64 dBm -24.84 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -34.71 dém -21.71 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.92 dBm -34.92 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -39.26 dBm -26.26 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.98666 MHz -52.14 dBm -39.14 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.84915 MHz 6.41 dBm -23.59 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,49351 MHz 5.81 dBm -24.19 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.07048 MHz -48.21 dBm -35.21 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.08437 MHz -35.76 dBm -22.76 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788,10245 MHz -42.96 dBm -29.96 d& 788,100 MHz 793,000 MHz 100,000 kHz 788,10245 MHz -31.43 dBm -15.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 6801.88961 MHz -59.82 dém -24.82 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -58.77 dbm -23.77 dB
Y
)i [ i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm

Offset 11.60 dB Mode Auto FFT

Ref Level 30,00 dém Offset 11.60 dB

Mode 4uto FFT

SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 763.44955 MHz -59.77 dém -24.77. dB 763.000 MHz 775.000 MAz 6.250 kHz 768.22078 MHz -50.67 dBm -24.87 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.14880 MHz -47.68 dém -34.668 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.36818 MHz -47.29 dBm -34.29 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97927 MHz -52.58 dBm -39.58 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.98297 MHz 53.33 dbm -20.33 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 18.68 dBm -11.12 de 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 18.78 dBm -11.22 dB
788.000 MHz 788,100 MHz 30.000 kHz 786,09905 MHz -53.79 d&m -40.79 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.02233 MHz -50.50 dBm -37.50 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.66049 MHz -46.95 dBm -33.95 dB 785,100 MH= 753,000 MHz 100.000 kHz 790.95629 MHz 240,07 dBm -27.07 dB
793.000 MHz 806,000 MHz 6.250 kHz 796.22727 MHz -50.87 dém -24.87 dB 793.000 MHz 806.000 MHz 6.250 kHz 804.74675 MHz -59.65 dBm -24.65 dB
Y
) v j r3
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.47852 MHz -59.71 dém -24.71 d8 763.000 MHzZ 775.000 MAz 6.250 kHz 766.67433 MHz -50.60 dBm -24.80 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -40.63 dém -27.63 db 775.000 MHz 775.900 MHz 100.000 kHz 775.01753 MHz -47.62 dBm -34.62 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97777 MHz -43.61 dBm -30.61 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.97118 MHz -52.81 dbm -39.81 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.99301 MHz 5.19 dBm -24.81 d& 776.000 MHz 788.000 MHz 100.000 kHz 784,22977 MHz 4.93 dBm -25.07 dB
788.000 MHz 788,100 MHz 30.000 kHz 78604020 MHz -49.94 d&m -36.94 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.02872 MHz -40.11 dBm -27.11 de
788.100 MHz 793.000 MHz 100.000 kHz 788.24441 MHz -45.37 dBm -32.37 d8 788,100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz 235.26 dBm 22,26 dB
793.000 MHz 806,000 MHz 6.250 kHz 794.30519 MHz -50.79 dém -24.79 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,04545 MHz -59.56 dBm -24.56 dB
Y
] -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 13 / 10MHz / QPSK

LTE Band 13 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Ref Level 30,00 dém Offset 11.60 dB
SGL Count 100/100

Mode Auto FFT

Ref Level 30.00 dém
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Offset 11.60 dB Mode Auto FFT
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.81419 MHz -59.71 dBm -24.71 dB 763.000 MHz 775.000 MHz 6.250 kHz 764.036965 MHz -59.90 dém -24.90 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -37.32 dBm -24,39 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -38.92 dBm -2592 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96169 MHz -40.53 dBm -27.53 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -43.19 dBm -30.19 d&
776,000 MHz 788.000 MHz 100.000 kHz 786.41150 MHz 4,41 dBm -25.50 dB 776,000 MHz 788.000 MHz 100.000 kHz 783.090609 MHz 3.54 dBm -26.46 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.06998 MHz -36.33 dBm -23.33 dB 768.000 MHz 788.100 MHz 30.000 kHz 766.08347 MHz -38.65 dBm -25.65 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.58706 MHz -31.82 dBm -18.82 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -33.27 dBm -20.27 d&
793,000 MHz 806.000 MHz 6,250 kHz 793.07143 MHz -50.74 dBm -15.74 dB 793,000 MHz 806.000 MHz 6.250 kHz 703.12338 MHz -53,35 dBm -18.35 dB
T bl

: 27.FEB.2025
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763.000 MHz 775.000 MHz 6.250 kHz 768.70030 MHz -59.88 dBm -24.88 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -43.45 dBm -30.45 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -47.57 dBm -34.57 dB
776,000 MHz 788.000 MHz 100.000 kHz 783.50630 MHz 2,46 dBm -27.54 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.00005 MHz -43.07 dBm -30.07 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.16119 MHz -38.27 dBm -25.27 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.00649 MHz -56.02 dBm -21.02 dB
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( )j J q v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

IC LTE Band 13 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
Spectrur v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 772,61219 MHz 52,51 dem -24.81 d& 763.000 MHz 775.000 Mz 5.250 kHz 754,31269 MHz ~59.75 dbm T24.75 dB
775.000 MHz 776.900 MHz 100.000 kHz 77689905 MHz -27.41 dém -l4.41 dg 775.000 MHz 776.900 MHz 100.000 kHz 776,13981 MHz -48.46 dBm -35.46 dB
776,900 MHz 777.000 M2 30.000 kHz 776,69955 MHz =23,51 dbm Zi0.51 dB 776,900 MHz 777.000 MHz 30.000 kHz 776.99795 MHz -52.98 dBm -39.98 db
777.000 MHz 787.000 MHz 100.000 kHz 777,34466 MHz 20.52 dém -9.38 db 777.000 MHz 787.000 MHz 100.000 kHz 786.65534 MHz 20.33 dBm -9.67 d8
787.000 MHz 787,100 MHz 30.000 kHz 787.00105 MHz -52.66 dBm -39.66 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00884 MHz -23.67 dBm -10.67 d&
787.100 MHz 793,000 MHz 100,000 kHz 788,06369 MHz -48,56 dBm -35.56 dB 787100 MH= 783.000 MH2 100,000 kHz 78710295 MHz 53,01 dBm 1601 dB
793.000 MHz 806,000 MHz 6.250 kHz 804,55195 MHz -59,60 dBm -24.60 dB 793.000 MHz 806.000 MH2 6.250 kH2 B02 99351 MHz 5975 dBm 2475 B
Il ] ] i
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,98401 MHz -56.91 dém -23.81 de 763.000 MHz 775.000 MAz 6.250 kHz 774,77822 MHz -50.82 dBm -24.92 dB
775.000 MHz 776.900 MHz 100,000 kHz 776.89905 MHz -26.08 dém -15.08 d& 775.000 MHz 776.900 MHz 100.000 kHz 776.82502 MHz -44.48 dBm -31.48 dB
776.500 MHz 777.000 MHz 30.000 kHz 776.99995 MHz -30.50 dBm -17.50 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.96798 MHz -48.69 dBm -35.60 dB
777.000 MHz 787.000 MHz 100.000 kHz 780.34166 MHz .90 dBm -23.10 d& 777.000 MHz 787.000 MHz 100.000 kHz 785,35664 MHz 7.01 dBm -22.99 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.02493 MHz -43.12 dBm -30.12 dé 787.000 MHz 767.100 MHz 30.000 kHz 787.01384 MHz -29.33 dBm -16.33 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10255 MHz -39.62 dBm -26.62 dB 787,100 MHz 793.000 MHz 100.000 kHz 787,10295 MHz -57.21 dBm -14.21 dB
793.000 MHz 806.000 MHz 6.250 kHz 795,79870 MHz -59.74 dBm -24.74 dB 703.000 MHz 805,000 MHz 5.250 kHz 793.05644 MHz 58.09 dbm -23.09 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

IC LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
Spectrur v
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775.000 MHz 6.250 kHz 772,17682 MHz -59.73 dém —24.73 db 763,000 MHz 775.000 MAz 6.250 kHz 771.37363 MHZ 59,75 dbm 24,75 0B
775.000 MHz 776.900 MHz 100.000 kHz 776.45110 MHz -29.10 dém -16.10 d& 775.000 MHz 776.900 MHz 100.000 kHz 775,97657 MHz -48.45 dBm -35.45 dB
T76.900 MHz 777.000 MHz 30.000 kHz 776.99376 MHz -23.83 dém -10.83 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.91344 MHz -52.88 dBm -39.88 dB
777.000 MHz 787,000 MHz 100,000 kHz 777,31469 MHz 19.44 dBm -10.56 de 277,000 MH= 787,000 MHz 100,000 kHz 786 68531 MHe 19.85 dBm 1014 ds
787.000 MHz 787,100 MHz 30.000 kHz 78702493 MHz -52.43 dém -39.43 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00355 MHz -23.24 dBm -10.24 d&
787.100 MHz 793.000 MHz 100,000 kHz 787.22672 MHz -48.53 dém -35.53 dB 787100 MH= 783.000 MH2 100,000 kHz 78713242 MHz 57.04 dBm 14.04 dB
793.000 MHz 806.000 MHz 6.250 kHz 80164286 MHz -50.78 dém -24.78 di 793.000 MHz B806.000 MHz 5.250 kHz 804.31818 MHz -59.71 dbm -24.71 dB
.
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775.000 MHz 6.250 kHz 772,87413 MHz 59,35 dém -24.35 db 762,000 MHz 775.000 MAz 5.250 kHz 772.33062 MHZ -59.92 dbm -24.92 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.98956 MHz -30.61 dém -17.61 dé 775.000 MHz 776.900 MHz 100.000 kHz 776.87438 MHz -45.13 dBm -32.13 dB
776.500 MHz 777.000 MHz 30.000 kHz 776.98437 MHz -32.33 dém -19.33 d8 776.500 MHz 777.000 MHz 30.000 kHz 776.94800 MHz -49.45 dBm -36.45 dB
777.000 MHz 787,000 MHz 100.000 kHz 781.49051 MHz 6.09 dBm -23.91 dB 777.000 MHz 787.000 MHz 100.000 kHz 782,93906 MHz 5.87 dBm -24.13 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.02682 MHz -44.80 d&m -31.80 d& 787.000 MHz 767.100 MHz 30.000 kHz 767.00485 MHz -31.01 dBm -18.91 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.17368 MHz -41.24 dBm -28.24 dB 787,100 MHz 793,000 MHz 100,000 kHz 767,10295 MHz -29.57 dBm -16.57 dB
793.000 MHz 806.000 MHz 6.250 kHz 6801.31818 MHz -59.69 dém ~24.69 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -58.94 dbm -23.94 dB
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SPORTON LAB.
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Report No. : FG4D1913

IC LTE Band 13 / 5MHz / 64QAM
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Ref Level 30,00 dém Offset 11.60 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PAES
20 dbipe—teuRIOUS }INE Ans DAKS e e - 7
10 dBm 10 dém J‘
0 de } 0. dem |
-10 dBm — \ -10 dem —1— J
-20 dBm -20 dBm
o 1 . L
SPURIOUS_LINE_ABS l 1 “ “ | SPURIOUS_LINE_ABS_ ‘\ { l
-40 dBm ! L 40 dbm | M
y pdd LY
-50 dBm fem i -50 dém f -
s | Ny
CF 784.5 MHz 7007 pts Span 43.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 766.20679 MHz -59.87 dém -24.87 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 765,05504 MHz -50.03 dbm -24.03 de
775.000 MHz 776.900 MHz 100,000 kHz 776.89905 MHz -32.57 dém -19.57 d& 775.000 MHz 776.900 MHz 100.000 kHz 775,39765 MHz -48.45 dBm -35.45 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99955 MHz -25.93 dBm -12.93 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.95130 MHz -52.81 dBm -39.81 dB
777.000 MHz 787.000 MHz 100.000 kHz 777.33467 MHz 18.77 dBm -11.23 d& 777.000 MHz 787.000 MHz 100.000 kHz 786.64535 MHz 18.31 dBm -11.69 dB
787.000 MHz 787,100 MHz 30.000 kHz 78705779 MHz -52.09 d&m -39.69 d& 787.000 MHz 767.100 MHz 30.000 kHz 787.00245 MHz -25.54 dBm -12.54 d8
787.100 MHz 793.000 MHz 100.000 kHz 787.53911 MHz -48.52 dBm -35.52 dB 787,100 MHz 793.000 MHz 100.000 kHz 787,10294 MHz ~32.67 dBm -19.67 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.22727 MHz -50.68 dém -24.68 dB 793.000 MHz 806.000 MHz 6.250 kHz 803,40909 MHz -59.72 dBm -24.72 dB
Y
i [ i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm  Offset 11.60 dB

SGL Count 100/100

Mode Auto Sweep

Sp! m mv:

Ref Level 30.00 dém  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 tvgPwr
Limit #heck BAES Limit Gheck PAES

20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS RASS

10 dBm 10 dBm

gy

0da . 0 dem j[“‘" - L

-10 dBm — \\ -10 dem —1— | 1

-20 dBm -20 dBm ] !i

SPURIOUS_LINE_ABS \"“‘"-. | SPURIOUS_LINE_ABS

-40 dem [ % 40 dBm ry/,.,— -

-50 dBm -50 dBm —

s | . |
CF 784.5 MHz 7007 pts Span 43.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,11888 MHz -59.76 deém -24.76 d& 763.000 MHz 775.000 MAz 6.250 kHz 760,57542 MHz -50.78 dbm -24.78 dB
775.000 MHz 776.900 MHz 100,000 kHz 776.97817 MHz -35.32 dém -22.32 d8 775.000 MHz 776.900 MHz 100.000 kHz 776.89336 MHz -46.45 dBm -33.45 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99605 MHz -35.45 dBm -22.45 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.94910 MHz -50.66 dBm -37.66 dB
777.000 MHz 787.000 MHz 100.000 kHz 780.64136 MHz 5.10 dBm -24.90 d& 777.000 MHz 787.000 MHz 100.000 kHz 785,77622 MHz 4.79 dBm -25.21 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.01543 MHz -47.67 d&m -34.67 d& 787.000 MHz 767.100 MHz 30.000 kHz 787.00005 MHz -32.88 dBm -19.88 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.11474 MHz -43.66 dBm -30.66 dB 787,100 MHz 793.000 MHz 100.000 kHz 787,10295 MHz ~33.44 dBm -p0.44 dB
793.000 MHz 806.000 MHz 6.250 kHz 801,99351 MHz -59.69 dBm -24.69 dB 703.000 MHz 805,000 MHz 5.250 kHz 793.16234 MHz 5540 dbm -24.40 db
Y
] w I r3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

IC LTE Band 13 / 10MHz / QPSK

IC LTE Band 13 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Ref Level 30,00 dém Offset 11.60 dB

SGL Count 62/100

Mode Auto Sweep

Ref Level 30.00 dém
SGL Count 62/100

Offset 11.60 dB

Mode Auto Sweep

: 27.FEB.2025

@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS paks
10 dem 10 den
0 dBm ! 0 dBm 1
-10 dBm ‘[ -10 dBm
-20 d8 / : -20 dBm
SPURIOUS_LINE_ABS F"J =t SEURIDUS_LINE_ABS
-40 dBrv / 40 dBm:
-50 dBm ‘ -50 dBm |
s . M , . [,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Range Up RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.44555 MHz -59.53 dBm -24.53 dB 763.000 MHz 775.000 MHz 6.250 kHz 771.92507 MHz -59.66 dBm -24.66 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89336 MHz -32.20 dBm -19.20 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.84780 MHz -34.80 dBm -21,80 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99865 MHz -36.32 dBm -23.32 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.98217 MHz -38.24 dBm -25.24 dB
777.000 MHz 787.000 MHz 100.000 kHz 785.25674 MHz 3,46 dBm -26.54 dB 777.000 MHz 787.000 MHz 100.000 kHz 785.37662 MHz 2.45 dBm -27.55 dB
787.000 MHz 787.100 MHz 30.000 kHz 767.05060 MHz -33.63 dBm -20.63 dB 787.000 MHz 787.100 MHz 30.000 kHz 767.00674 MHz -35.62 dBm -22.62 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.19136 MHz -30.04 dBm -17.04 dB 787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -32.69 dBm -19.69 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.07143 MHz -50.55 dBm -15.55 dB 793,000 MHz 806,000 MHz 6.250 kHz 793.01948 MHz -52,93 dBm -17,93 d&
T bl

IC LTE Band 13 / 10MHz / 64QAM

Band Edge / Full RB

p Ny

SGL Count 62/100

Ref Level 30,00 dém Offset 11.60 dB

Mode Auto Sweep

@1 AugPwr
Limit gheck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS
10 dem
0 dBm- t
-10 dBm \
-20 d8 \
SPURIOUS_LINE_ABS 7 ‘[
-40 dBrv [ t
_/" e—
-50 dBm ‘
il Pt
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 764.51200 MHz -59.21 dBm -24.21 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89146 MHz -38.94 dBm -25.94 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.98586 MHz -41.38 dBm -28.38 dB
777.000 MHz 787.000 MHz 100.000 kHz 784.90700 MHz 1.44 dBm -28.56 dB
787.000 MHz 787.100 MHz 30.000 kHz 767.02053 MHz -38.96 dBm -25.96 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -36.49 dBm -23.49 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -55.84 dBm -20.84 dB
— —_—
( )j J q v
17:40:41

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
= ectrum
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
10 Ad”‘v SPURIOUS. INE_ABS PAB: 10 Aé;\_»- sPURIOUS. INE_ABS
S_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
30 de -30 dBm
-40 dBm -40 dBm =
PR L Fe——— . Iy —— i
-50 dBm J -50 dBm J
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 621.66250 MHz -55.86 dBm -42.86 dB 30,000 MHz 763.000 MHz 100.000 kHz 605.83084 MHz -55.70 dBm -4z.79 dB
806.000 MHz 1.000 GHz 100.000 kHz 961.84129 MHz -55.21 dbm -42.21 dB 806.000 MHz 1,000 GHz 100.000 kHz 930.20170 MHz -55.33 dBm -42.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -44.51 dBm -31.51 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.51237 GHz -44,71 dBm -31.71 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92436 GHz -40.21 dBm -27.21 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.93836 GHz -40,29 dBém -27.29 d&
T bl

Highest Channel / QPSK

1
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1ank Pabs
jne PURIOUS_J INE_ABS PABS
-10 éé i
| SPURIOUS_LINE
-20 dB
-30 dBr
-40 dBém
— B e R S
50 dem J —
-70 dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 752,12789 MHz -55.87 dem -42.87 d&
B06.000 MHz 1.000 GHz 100.000 kHz 93296551 MHz -55.30 dBm -42.30 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,97126 GHz -44.75 dBm -31.75d8B
3.000 GHz 9.000 GHz 1.000 MHz £.84497 GHz -40.16 dBm -27.16 d&
i
JL J
Date: 5
TEL : 886-3-327-3456 Page Number 1 A7-15 of 17
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 13 / 10MHz

Middle Channel / QPSK

Spect

n 7

Ref Level 0.00 dBm  Offset 11.60 dB Mode 4Auto Sweep

SGL Count 100/100
(@1 AvgPwr

Limit 1Lm=1 k Pafs

10 dine IDHRmHs INE_ABS PAES
| SPURIOUS_LINE_ABS_
-20 des

-30 de

-40 dBém

-50 dém

-70 dém

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 616.77625 MHz -57.06 dem -44.06 dé
£06.000 MHz 1.000 GHz 100.000 kHz 966.08273 MHz -56.71 dBm -43.71 dé
1.000 GHz 3.000 GHz 1.000 MHz 2.96926 GHz -45.83 dém -32.83 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.92186 GHz -41.64 dBm -28.64 dB

— -
JL J u L

TEL : 886-3-327-3456 Page Number 1 A7-16 of 17
FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1913

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°c) (Volt) Deviation Result
(ppm)
35 Normal Voltage 0.0109
30 Normal Voltage 0.0083
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0205
PASS
0 Normal Voltage 0.0115
20 Maximum Voltage 0.0136
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0001
Note:

1. Normal Voltage =3.88 V. ; Minimum Voltage =3.6 V. ; Maximum Voltage =4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.33 6.03 6.38 - PASS
TEL : 886-3-327-3456 Page Number 1 A8-1 of 14

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 17 / 10MHz / QPSK LTE Band 17 / 10MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,50 db Ref Level 30.00 cbm  Offset 11,50 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
R
- 0. —
0.0 . 0.0 .
X
S N
1E-03 '\‘ = 1E-03
\ 3
1E-04- - - 1E-04- -
b - K
I ‘u
1E 1E \
CF 710.0 MHz Mean Pwr + 20.00 dB CF 710.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 22,23 dem 28,38 dbm 5.15 d8 2.43 0B .38 0B £.33 08 .77 08 Trace 1 | 21.29 dem 28,50 dBm 7.21d8 3.04 d8 4.95 d8 5.03 d8 5.72 08
Marker Marker
)i J R L il ] W e

LTE Band 17 / 10MHz / 64QAM

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 11,50 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
==
o i
0.0 .
1E-03 \\
i
N
1E-04 :
1E- -
| \
CF 710.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 |
Trace 1 20.27 dBm 28.11 dBm 7.85 d8 2.10 dB 5.10 dB 6.38 dB 7.13 dB
Marker

TEL : 886-3-327-3456 Page Number 1 A8-2 of 14
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.98 4.93 9.91 9.73 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.88 - 10.05 - - - - -
: A8-3 of 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 17

[= (=
v v
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.15 dBm) ™M1[1] 14.01 dBm)
711.95800 MH?Z| 712.01800 MHz
M1 M
= ndB X 26.00 dB @ ndB 13 26.00 dB
04 o i - U A VALY 4.985000000 MHz| 104 s W, A e 4.935000000 MHz
7 Q factor 1 142.8] Q factor 144.3
/ \ !
od 0 d T
Ty
-10 d -10 de -
/
20 d 20 di "
|
A R L . { \ ~,
. i A v A
-40 df -40 di
50 d -50 di
&nd 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 711,958 MHz 16.15 dBm ndB_down 4.985 MHz M1 712.018 MHz 14.81 dBm ndB_down 4,935 MHz
TL 1 707.483 MHz -10.17 dbm nd8 26.00 dB T1 L 707.502 MHz -11.16 dm nd8 26.00 dB
T2 1 712.468 MHz -9.91 dBm Q factor 142.8 T2 1 712.438 MHz -11.27 dém Q factor 144.3
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.86 dBm) 17.05 dBm)
708.9810 MHzZ| 713.7960 MHz
20 20
o A S 26.00 dB 26.00 dB
w0 [ e s - Bu N 9.910000000 MHz| 0d 9.730000000 MHz
T Q factor A 71.5 73.4
od 0 d
o
-10 s -10 d }
J \ /
20 den — 1 20d ——
e - ure] | N —
o e P I SV AV
a0 -30
-40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 708.981 MHz 16.86 dBm ndB_down 9.91 MHz M1 L 713,796 MHz 17.85 dem ndB_down 9,73 MHZ
TL 1 705.165 MHz -10.15 dBm nd8 26.00 dB T1 L 705.105 MHz -6.42 dBm nd8 26.00 dB
T2 1 715.075 MHz -9.50 dBm Q factor 71.5 T2 1 714.B35 MHz -8.96 dBm Q factor
L I 4 L [S JL 4
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.88 dBm) ™M1[1] 15.49 dBm)
711.21900 MHzZ| 714.1560 MHz
= nd 26.00 dB @ - 26.00 dB
104 N T A T 4.885000000 MHz 104 o il 1 Taka v 10.050000000 MHz
T Q fac 145.6 i 71.1
od | 0d Il
Yz
-10 df -10 d
\
20d 4 20 d ] .
/ A
-0 . 306 e L A
Iy PP "N Y | s -
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 711.219 MHz 14.88 dBm nd@ down 4.885 MHz M1 714.156 MHz 15.49 dBm nd@ down 10.05 MHZ
TL 1 707.602 MHz -11.29 dam nd8 26.00 dB T1 L 705.025 MHz -10.36 dBm nd8 26.00 dB
T2 1 712.488 MHz -11.22 dém Q factor 145.6 T2 1 715.075 MHz -10.90 d8m Q factor 71.1
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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Occupied Bandwidth
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 449 | 449 | 9.01 9.04 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 - 9.08 - - - - -
Page Number : A8-5 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 17

Middle Channel / 5SMHz / QPSK

Middle Channel / 5MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 100 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.13 dBm) ™M1[1] 14.91 dBm)
- 712.036800 MHz - 710.320000 MHz
Occ By 4.499550045 MHz Occ B 4.492550745 MHZ
0u ATt T ) e e 04 e LA A A
/ I i
|
04 / 04 |
\ / |
-10 df A -10 d
\ / \
\ / \
204 v 20d /
f |
\ \
L~ A /
yr = -3
M REF AT AT —
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 10001 pts Span 10.0 MHz CF 710.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 712.0388 MHz 17.13 dam ML 710,32 MHz 14,91 dBm
T1 1 707.758224 MHz 10.08 dBm Oce Bw 4,499550045 MHz T1 L 707.759224 MHz 10.11 cBm Oce Bw 4.492550745 MHz
T2 1 712257774 MHz 10.33 dam T2 1 712.251775 MHz 9.50 dam
L I 4 [S JL 4 -

ddle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.69 dBm) 05 dBm
a1 712.79770 MHz
20 20
- - 9.019098090 MH
[ RSP ] g I
10d T 104
{ \ \
° 7 1 0 \
-10 d | A -10 de L
[ \ / |
204 Pl -\_,J A e 2nd In\
“ S o~ A \
fre ] NP \ ) \
e s N AN AN I 7]
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 10001 pts Span 20.0 MHz CF 710.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 712.7977 MHz 18.69 dam ML 712.5417 MHz 18.05 dam
T1 1 705.50045 MHz 11.84 dBm Oce Bw 9.01909809 MHz T1 L 705.45845 MHz 11.21 dBm Oce Bw 9.04909509 MHz
T2 1 714.51955 MHz 12.05 dam T2 1 714.51755 MHz 10.67 dam
L JL J o L JL J e
Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
5 dBm)| ™M1[1] 15.70 dBm)
- 708.594100 MHz - 707.02630 MHZ]
4.495550445 MHz X 9.089091091 MHZ
. B L . N
0 7 ¥ ¥ 10
o d fi | 0 di :
/ \ /
-10 df -10 d
f‘ \\ " \
o 20 df {
204 f + 20 r v
20 ! \ gk [ L -
- 7 ~7 B e e
Un ] o AN P —
-40 dj -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 10001 pts Span 10.0 MHz CF 710.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.5941 MHz 13.56 dam ML L 707.0263 MHz 15.70 dam
T1 1 707.761224 MHz 8.45 dBm Oce Bw 4,495550445 MHz T1 L 705.45845 MHz 10.09 dBm Oce Bw 9.089091091 MHz
T2 1 712.256774 MHz 9.32 dom T2 1 71455754 MHZ 9.06 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Conducted Band Edge

LTE Band 17 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectr

Ref Level 30.00 dBm
SGL Count 96/100

Offset 11.60 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit #heck BAES | SPURIGNE CHNEKABS PABS
X 3 3 AES Lii SPURIOUS_LINE_ABS PASS
20 uguﬂr‘m PURIOUS_| INE_ABS PA ZDUB;‘L.": _\‘ 8
10 dBm {\l 10 dBm I; ‘
CL- I H 0 dem I‘ H
10 dBm J -10 dBm |
SPURIOUS_LINE_ABS l ‘J \
-20 deém j l -20 dBm
| t
30 dBm f 74 dem A
.Y I T Y B
-40 dem O Nmtk | i [l f+o|dem il t lﬁ,"'u \ -
Vi /
50 dom N | P S WA O / [ ! Al
B [ [RACT LT vy B e | Y
R S A
5B -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Sti 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -30.07 d&m 7.07 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 20.30 dém -9.70 d&
703.900 MHz 704.000 MHz 30.000 kHz 703.98686 MHz -23.63 dBm -10.63 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,01214 MHz -23.17 dBm -10.17 dB
704.000 MHz 709.000 MHz 100.000 kHz 70435714 MHz 20.44 dBm -9.56 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.36 dbm -15.36 dB
Il j [ i
15:16:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec

Ref Level 30.00 dBm
SGL Count 96/100

Offset 11.60 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 3000 dém Offset 11.60 de

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . ; S ABS Line _§PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dBm
10 dBm 10 dém
P s e PRl gt i A AT —.»."\r\-m-—-‘-urw\
0dp lf | o'dem t
| I |
-10 dam T 10 dem
SPURIOUS_LINE_&BS r l \
-20 dBm Jl | [l=20 dem b
.30 dem — -30 dBm u‘-‘m
P ¥ N
—
-40 dBm = -40 dBm
g/v./t““""‘// L\
50 dBm B 50 dBm
By | - ™
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fraquency | powerabs | Alimit |
620.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -29.01 dém -16.01 de 711.000 MHz 716.000 MHz 100.000 kHz 714,13437 MHz 6.97 dBm -23.03 d&
703.500 MHz 704,000 MHz 30.000 kHz 703,99885 MHz -30.60 dBm -17.60 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,01104 MHz -27.71 dBm -14.71 dB
704.000 MHz 709.000 MHz 100.000 kHz 70677972 MHz 7.06 dBm -22.94 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.67 dbm -11.67 dB
Il j [ i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D

1913

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 96/100

Offset 11.60 dB

Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 11.60 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PAS
20 UIBIFF‘IH PURIOUS INE_ABS PABS p ZDUBIL\?P A\ S
|
10 dBm ] \L 10 dBm {'r \
0de J ‘ 0 dem H ‘k
-10 dam L -10 dém \
S B /
-20 dem I \1 20 dBm ‘L
-30 dBm ‘ﬂ 30 dem J’\
A P2
; I i ; l i
40 dBm T 0|dBm T T =
PN VWS WYL 1L AW
-50 dem " s0 |
i i T
~ B b v _ L.
“a0gr -60 dem |
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range U, RBW | Frequenc Power Abs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -28.39 dém -15.39 d& 711,000 MI | 716.000 Mz 100.000 kHz 7126 5088 Tz 19.75 dBm -mml
703.900 MHz 704,000 MHz 30.000 kHz 703.99665 MHz -23.13 dBm -10.13 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 01583 MHe 2451 dbm i1 db
704.000 MHz 709.000 MHz 100.000 kHz 704.32218 MHz 20.24 dBm -9.76 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -28.86 dBm -15.86 dB
T
i J1 i
B.2025 5:1 34 .

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 96/100

Offset 11.60 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm Offset 11.60 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES

d 3 3 PARS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
TUNPERPIR % gttt S M e =
0 \ ofdem
-10 dBm " 0 dem
SPURIOUS_LINE_~BS ! \ k
20 dem ( 20 dBm ﬁ
-30 dBm -30 dem
] v -
— 1 —]
40 dBm —— 40 dem =
e
-50 dam . = -50 dem
|t

60 diim— 60 dém
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -31.28 dém £.29 d8 711.000 MHz 716.000 MHz 100.000 kHz 71468881 MHZ 6.06 dBm -zaml

703.500 MHz 704.000 MHz 30.000 kHz 703,99925 MHz -30.95 dém -17.35 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00175 MHz 39.90 dBm 1600 de

704.000 MHz 709.000 MHz 100.000 kHz 70675974 MHz 5.85 dBm -24.15 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.55 dbm ~14.55 dB

.
I J1 i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG4D

1913

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 96/100

Offset 11.60 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.60 dB Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
q 3 3 DABS Lt SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;'::P W S
10 dBm ﬁ 10dem IJ‘ !
ode J L 0 dBm J \
-10 dam 0 -10 dBm
SFURIOUS. LTNE ABS \ / \
-20 dem H -20 dBm r {
-30 dBm L f -39 dBm ﬂ
I ) il |
-40 dem R R - -tm dBm |
50 dam ) Jf\hvfﬂp) IMUL ] lN Wl k /150 am Mj JIMJI \’“m\—wf'\ A
i -}
. p At Ry T I Y
-s0-den 60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -33.28 dém -20.28 d& 711,000 MI | 716.000 Mz 100.000 kHz T1e657as T 16.43 dBm -uml
703.900 MHz 704,000 MHz 30.000 kHz 703.99635 MHz -26.20 dBm -13.20 dB 716,000 MH= 716,100 MH2 30,000 kHz 716 00205 MHz 25.19 dBm J12.19d8
704.000 MHz 709,000 MHz 100,000 kHz 704,35215 MHz 18.74 dBm -11.26 dB 716.100 MHz 725,000 MH2 166 D00 kHz 21610445 MHz 31.93 dBm RTERT
Y
i J1 i
B.2025 15:1B:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 96/100

Offset 11.60 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm Offset 11.60 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHE GlinEARS_ PAES

d 3 3 PABS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
P L I T SR DA e ]
ode i w‘l\ 0/dBm Y
-10 dem | 10 dem
SPURIOUS_LINE_ABS H \ \
20 dem ]J 20 dBm l\
-30 dem -30 dem
q %M“\——\ﬁ
-40 dem e ] -40 dém [ =
T "‘-ﬁﬁ\m\
-50 dam = -50 dem =
A—w—‘m—"‘—_m_/— -\‘_

ELl -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Laow Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit

590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -34.58 dbm 1.58 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.08851 MHz .01 dBm -24W|

703.900 MHz 704,000 MHz 30.000 kHz 703.99945 MHz -33.47 dBm -20.47 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00584 MHz 33.00 dBm 2009 dB

704.000 MHz 709.000 MHz 100.000 kHz 705.12138 MHz 5.22 dBm -24.78 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.52 dBm -18.52 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

spectrum (] Spectrum v
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Swesp Ref Level 30.00 dem  Offset 11.60 dB Mode Auto Sweep
SGL Count 96/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck paks | SPURIGHIS CHYEK /85 _ PABS
Line _$PURIOUS_|INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 dEm 20 dém
10 dBm 10 d8
D i, s T PaVind e oot
NE_ABS_ }
-0 dBm
Wil |
50 e M,
_d_,_,,._‘.—“_m_,—_«q B T
e
¢ 40dB
R .
50 dB
[
-50 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz | |['start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703.87917 MHz -30.21 dBm -17.21 d& 706.000 MHz 716.000 MHz 100.000 kHz 714.26673 MHz 4.98 dBm -25.02 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.95160 MHz -33.84 dBm -20.84 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.07737 MHz 230,46 dbm 21746 dB
704.000 MHz 714.000 MHz 100.000 kHz 712.76623 MHz 4.63 dBm -25.37 dB 716.100 MHz 295,000 MHz 100.000 kHz 716.19336 MHz ~57.13 dBm C14.13dB
il -r

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum I:%:l Spectrum o
Ref Level 30.00 dém  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep
SGL Count 96/100 SGL Count 100,100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLGMIE CHMEKABS F-r‘%s
Line _$PURIOUS | INE_ABS PABS Line _$PURIOUS_LINE_ABS, PABS
20 dBfm 20 dém
10 dBm 10 d8
o de [ENSIY W S —_— b e et I
| 1 i
-10 dBm -1p dém t
SPURIOUS_LINE_ABS_ \ ‘
-20 dBm ||l -0 dem +
" 1
-30 dBm A 4|50 dem L“F- =
___W_“,,___,.ﬂ T
-40 dBm -40 dB
dBm 50 ds
-0 dBm 60 dem [
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
£290.000 MHz 703,900 MHz 100.000 kHz 703.85140 MHz -33,20 dbm -20.20 d& 706.000 MHz 716.000 MHz 100.000 kHz 714.28671 MHz 4.05 dBm ~25.95 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.99555 MHz -36.77 dBm -23.77 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.07008 MHz -33.10 dBm -20.10 dB
704.000 MHz 714.000 MHz 100.000 kHz 713.09550 MHz 3.30 dBm -26.70 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.37 dBm -16.37 dB
i "
L JL J L JL ] [
15:30:45
TEL : 886-3-327-3456 Page Number : A8-10 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 96/100

Offset 11.60 dg Mode Auto Swesp

Sp

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.60 d8 Mode Auto Sweep

(@1 AvoPwr
hack M[.. | SPURIBE GHEEKARS_ PARS
§ . ; aks Line _§PURIOUS_| INE_ABS PASS
20 UIB:J‘IH PURIOUS INE_ABS PARS 20 dBm
10 dem 10.dem
0 dem 1) Ao 0 g S e el
-10 dBm -1 dem
SPURIOUS_LINE_ABS_ ‘I
-20 dBm T -0 dem \1
-30 dem 1 4 ||| £20 dern 4
. i e
-40 darm ~ t 40 dem 4
—
I . ™
- 50 dem N
.
-0 dBm 50 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz | || 'start 706.0 MHzZ 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  alimit | RangeLow | _ Rangeup | RBW | Frequency | __Powerabs | aLimit
£20.000 MAz 703.900 MHz 100.000 Kz 703.89306 MHz -37.11 dém -24.11 a8 706,000 MHz 716,000 MHz 100,000 kHz 712.49750 MHZ 2.35 dém -27.65 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99705 MHz -39.34 dém -26.34 dB 716.000 MHz 716,100 MHz 30,000 kHz 71601424 MHz 36,65 dBm 5365 db
704.000 MHz 714.000 MHz 100.000 kHz 712.71628 MHz 2.07 dBm -27.93 dB 716.100 MHz 725,000 MHz 100,000 kHz 716.10445 MHz -33.57 dém -20.57 dB
Il - I [ i
Data: 27 025 29:00 Da 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A8-11 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = spectrum L
Ref Level 0.00 dBm  Offset 11,50 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgpwr
eck Paks Limit 'thrrk PAES
URIOUS_LINE_ABS PAES .10 AéH_IH I‘PHR[()HS INE_ABS PABRS
QUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
. e L S e e e ||| S ) I P Bl EE VPN ———
-50 dBm
et
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 0.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 636.17908 MHz -56.02 dBm -43.02 dB 30.000 MHz 690.000 MHz 100.000 kHz 620.93023 MHz -£5.35 dBm -42.35 dB
725,000 MHz 1.000 GHz 100.000 kHz 969.13630 MHz -55.46 dBm -42,46 dB 725,000 MHz 1.000 GHz 100.000 kHz 953.60148 MHz -55.37 dBm -42.37 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99075 GHz -44.89 dBm -31.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -44.69 dBm -31.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -40.01 dBm -27.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -40.08 dBm -27.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.68758 GHz -41.32 dBm -28.32 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.70457 GHz -41.39 dBm -28.39 dB&
hid bl
{ e J v L JL J wa
Date: 28 00:41:49 Date 00:43:16
Highest Channel / QPSK
Spectrum | :%-:'
Ref Level 0.00 dBm  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &‘dﬂ{: PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm — — - S
" o N
-50 dBm Jr
sy e
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 614.68071 MHz -55.71 dBm -42.71 dB
725.000 MHz 1.000 GHz 100.000 kHz 939.76212 MHz -55.43 dém -42.43 db
1.000 GHz 3.000 GHz 1.000 MHz 2.96876 GHz -44.81 dém -31.81 de
3.000 GHz 7.000 GHz 1.000 MHz 6.94876 GHz -39.90 dBm -26.90 db
7.000 GHz 9,000 GHz 1,000 MHz 7.69458 GHz -41.40 dBm -28.40 dB
7
L J I i
Date: 28 Nov 2024  00:44.48

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 17 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
sctrum = [ spectrum L
Ref Level 0.00 dBm  Offset 11,60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk Paks Limit 'thrrk PaES
INE_ABS PAES .10 AéH_IH I‘P\IR[()HS INE_ABS PABRS
| SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
. . -~ et |t ™ . o SR SR Y PP R |
-50 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 0.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 634.27922 MHz -57.22 dBm -44.22 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.6791% MHz -57.03 dBm -44.03 dB
725,000 MHz 1.000 GHz 100.000 kHz 99420305 MHz -56.53 dBm -43,53 dB 725,000 MHz 1.000 GHz 100.000 kHz 986.50433 MHz -56.69 dBm -43,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97176 GHz -45.91 dBm -32.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -45.76 dBm -32.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -41.28 dBm -28.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -41.38 dBm -28.38 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91627 GHz 4 dBm -28.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.01477 GHz S dBm -28.55 dB
hid bl
{ e J v L JL J wa
Date: 27.FEB.202 Date: 27.FEB.2025 15
Highest Channel / QPSK
Spectrum | |:%?
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &‘dﬂ{: PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm )
B ™ o L WP et
L - POV el s
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 630.27952 MHz -57.25 dBm -44,25 dB
725.000 MHz 1.000 GHz 100.000 kHz 873.77312 MHz -56.68 dBm -43.68 db
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.27 dém -32.27 de
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -41.28 dBm -28.28 dB
7.000 GHz 9,000 GHz 1,000 MHz 8.90527 GHz -41.57 dBm -28,57 dB
7
[ J v
Dat 27 FER 2025  15-35-14

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1913

Frequency Stability
Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
35 Normal Voltage 0.0154
30 Normal Voltage 0.0262
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0094 PASS
20 Maximum Voltage 0.0145
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0092
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.93 5.74 6.14 - PASS
TEL : 886-3-327-3456 Page Number 1 A9-1 of 30

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 25/ 20MHz / QPSK LTE Band 25/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,50 db Ref Level 30.00 cbm  Offset 12,50 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
B =
| ==
0. ——— 0. ——
N
0.0 . 0.0 .
3 \
) .
1E-03 . - 1E-03 v
1 T 3
\
| h
Y , i
1E-04 = 1E-04
4 \ 1
i Lo
| \
1E- \ - 1E
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 21,92 dem 27,59 dem 5.68 d8 .41 08 +.12 0B .93 08 5.42 08 Trace 1 | 20,90 dem 27,63 dBm 6.72 d8 2.99 d8 4.75 d8 5.74 d8 5.35 08
Marker Marker
)i J R L o wa

LTE Band 25/ 20MHz / 64QAM
Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 12,50 db

o att 30 08 AQT 2 ms ® RBW 20 MHz

@152 view

S|
0. -
N
0.0 - .
5
1E-03 -
Y
1E-04 ¥
5
1E- It -
}

CF 1.88 GHz Mean Pwr + 20.00 dB

‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 |

Trace 1 | 19.89 dem 27,31 dem 7.42 d8 .01 d8 £.07 dB 5.14 0B 5.81 08

Marker

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG4D1913

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.29 1.25 3.00 3.03 4.92 4.96 9.78 9.84 | 1429 | 1453 | 19.22 | 18.86
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.26 - 2.98 - 4.86 - 9.75 - 14.53 - 18.82 -
1 A9-3 of 30

TEL : 886-3-327-3456
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